saroniis. FCC RF Test Report Report No. : FR4N2203C

11N20SISO_Ant2_2462_30~1000

Spectrum | ||:|%1|

Ref Level 30.00 dBm Offset 11.97 dB @ RBW 100 kHz

@ Att 30de  SWT 1.1 ms & VBW 300 kHz Mode Auto FFT
Count 10/10

@ 1Pk View

M1[1] 45.83 dBm

967.0370 MHz
20 dBm

10 dBm

0 dem

-10 dBm

D1 -15.350 dBrm

-20 dBm

-30 dBm

-40 dBm

-60 dBm

Start 30.0 MHz 30001 pts Stop 1.0 GHz
| il ] QD e
Date: 20.FEB.2025 14:47:03

11N20SISO_Ant2_2462_1000~26500

Spectrum | I:%ll

Ref Level 30.00 dBm Offset 11.97 dé @ RBW 100 kHz

o Att 30de  SWT 255 ms @ VBW 300 kHz Mode Auto Sweep
Count 10/10
@ 1Pk View
mM1[1] 3.14 dBm
2.463230 GHz
20 dBm M2[1] -35.83 dBm
20.266950 GHz
10 dBm
M1
¥
0 dem|
-10 den
D1 -15.350 dBm
-20 dem
-30 dgy
-40 dey
-60 dem
Start 1.0 GHz 30001 pts Stop 26.5 GHz
——

L )i ] )

Date: Z0.FEB.2025 14:48:08

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID: 2BEPUFMP202

Page Number . A35 of A35



s=aranas. FCC RF Test Report Report No. : FR4N2203C

Appendix B. AC Conducted Emission Test Results

. . Temperature : 22~24°C
Test Engineer : |Yuki : "
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Level (dBuV) Date: 2025-03-19
100
90.0
80.0
70.0
0.0 | FCC 15C_QP
50.0 | FCC 15C_AVG
40.0
i
30.0 y N
20.0
10.0
%.15 05 1 2 5 10 20 30
Frequency {MHz)
Site : CO02-57
Condition : FCC 16C_QP LISN_2025-L LINE
Owver Limit Read LISN Cable
Freg Level Limit Line Level Factor Loss Remark
MHz dBu¥ dB dBu¥ dBu¥ dB dB
1 8.15 3@8.85 -25.95 G56.88 18.28 9.66 1@.19 Average
2 @.15 38.55 -27.45 66.88 18.7@ 9.66 1@.19 QP
3 @8.22 3@.2e -22.38 52.7@ 1le.29 9.72 1@.19 Average
4 8.22 3b6.98 -25.88 B62.78 16.99 9.72 18.19 QP
5 8.29 23.96 -26.58 58.45 4.81 9.75 1@.28 Average
B 8.29 33.80 -27.48 68.48 13.11 9.75 1@.2@ QP
7 8.51 26.62 -19.38 45.88 6.78@ 9.68 1@.24 Average
8 * @.51 37.92 -18.83 56.88 15.8@ 9.68 1@.24 QP
9 8.59 25.80@ -28.28 46.88 5.9 9.66 1@.24 Average
1@ 8.59 36.28 -19.88 56.88 16.38 9.66 1@.24 QP
11 8.75 26.86 -28.808 46.088 6.1@ 9.67 1@.23 Average
12 @8.73 32.e@ -24.88 5S6.88@ 12.18@ 9.67 1@.23 QP
Sporton International Inc. (ShenZhen) Page Number : Bl of B2
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saronas. FCC RF Test Report

Report No. : FR4N2203C

. . Temperature : 22~24C
Test Engineer : |Yuki - —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2025-03-19
100 Level {dBuV) &,
90.0
80.0
70.0
60.0 | FCC15C_QP
50.0 | FCC 15C_AVG
40.0
30.0 1
20.0
10.0
%015 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : C002-57
Condition : FCC 16C_QP LTSN_2025-N NEUTRAL
Over Limit Read LISN Cable
Freg Lewvel Limit Line Lewvel Factor Loss Remark
MHz dBu¥ dB dBu¥ dBu¥ dB dB
1 8.15 38.75 -25.16 55.91 11.68 9.56 1@.19 Average
2 @.1> 48.55 -25.36 65.91 2@.8@ 9.56 1@.19 QP
3 8.24 28.71 -23.55 52.26 8.9 9.62 18.19 Average
4 @.24 35.51 -26.75 62.26 15.7@ 9.62 1@.19 QP
5 8.38 25.61 -24.67 58.28 5.5@ 9.98 1@8.21 Average
& @.38 34,51 -25.77 68.28 14.48 9.98 1@.21 QP
7 @8.51 27.15 -1B.85 46.88 7.3@ 9.81 1@.24 Average
8 * #.51 35.85 -17.95 56.88 15.28 9.61 1@.24 QP
9 8.57 23.87 -22.13 46.88 4.8 9.63 1@.24 Average
1@ 8.57 34.17 -21.83 56.88 14.38 9.63 1@.24 QP
11 8.76 26.78 -19.22 46.88 6.8 9.75 1@.23 Average
12 8.76 32.68 -23.32 56.88 12.78 9.75 18.23 QP
Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (ShenZhen) Page Number : B2 of B2
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SPORTON LAB.

FCC RF TEST REPORT Report No. : FR4N2203C

Appendix C. Radiated Spurious Emission

Relative Humidity : 50%
Test Engineer : Winter
Temperature : 20°C-22°C
Radiated Spurious Emission Test Modes
Band . Data
Mode (MH2) Antenna Modulation ‘ Channel ‘ Frequency ‘ Rate ‘ RU | Remark
Mode 9 2400-2483.5 2 802.11b 01 2412 1Mbps - -
Mode 10 2400-2483.5 2 802.11b 06 2437 1Mbps - -
Mode 11 2400-2483.5 2 802.11b 11 2462 1Mbps - -
Mode 12 2400-2483.5 2 802.11g 01 2412 6Mbps - -
Mode 13 2400-2483.5 2 802.11g 06 2437 6Mbps - -
Mode 14 2400-2483.5 2 802.11g 11 2462 6Mbps - -
Mode 15 2400-2483.5 2 802.11n HT20 01 2412 MCSO0 - -
Mode 16 2400-2483.5 2 802.11n HT20 06 2437 MCSO0 - -
Mode 17 2400-2483.5 2 802.11n HT20 11 2462 MCSO0 - -
Mode 18 2400-2483.5 2 802.11n HT20 11 2462 MCSO0 - LF
Mode 21 2400-2483.5 2 802.11n HT20 11 2462 MCSO0 - -
Note: Mode 9~18 are for Sample 1, mode 21 is for Sample 2.
For Co-location mode:
Band . Data
Mode (MH2) Antenna Modulation Channel Frequency ‘ Rate ‘ RU ‘ Remark
2400-2483.5 2 802.11n HT20 11 2462 MCSO - -
Mode 22
1 WCDMA B5
Sporton International Inc. (ShenZhen) Page Number : Clof C30
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SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR4N2203C

Summary of each worse mode

. Freq. Level Limit Margin Peak
Mode | Modulation | Ch. (MH?2) (dBuV/m)  (dBuV/m) (dB) Pol. Avg. Result Remark
802.11b 01 | 2389.95 41.42 54.00 -12.58 H AVERAGE Pass Band Edge
9
802.11b 01 | 4824.00 44.25 74.00 -29.75 H Peak Pass Harmonic
802.11b 06 - - - - - - - Band Edge
10
802.11b 06 @ 7311.00 45.13 74.00 -28.87 H Peak Pass Harmonic
802.11b 11 | 2487.00 36.46 54.00 -17.54 H AVERAGE Pass Band Edge
11
802.11b 11 | 7386.00 43.18 74.00 -30.82 H Peak Pass Harmonic
802.11g 01 | 2389.95 50.22 54.00 -3.78 \% AVERAGE Pass Band Edge
12
802.11g 01 | 4824.00 41.79 74.00 -32.21 H Peak Pass Harmonic
802.11g 06 - - - - - - - Band Edge
13
802.11g 06 | 7311.00 44.02 74.00 -29.98 \% Peak Pass Harmonic
802.11g 11 | 2483.55 49.71 54.00 -4.29 \% AVERAGE Pass Band Edge
14
802.11g 11 | 7386.00 43.51 74.00 -30.49 H Peak Pass Harmonic
B0z " 01 238982 4980 5400  -420 V | AVERAGE Pass  Band Edge
15
B0z " 01 482400 4232 7400 3168 H Peak Pass  Harmonic
802.11n 06 - - - - - - - Band Edge
HT20
16 802.11n
HTéO 06 | 7311.00 44.18 74.00 -29.82 H Peak Pass Harmonic
802.11n
HT20 11 | 248351 50.36 54.00 -3.64 \% AVERAGE Pass Band Edge
17
8%_213” 11 | 7386.00 43.17 74.00 -30.83 H Peak Pass Harmonic
18 8%_21(1)'1 11 49.4 31.69 40.00 -8.31 Y, Peak Pass LF
802.11n
HT20 11 | 2483.58 49.72 54.00 -4.28 \% AVERAGE Pass Band Edge
21
8%_213” 11 | 7386.00 44.44 74.00 -29.56 H Peak Pass Harmonic
8%_213” 11 | 2483.52 49.21 54.00 -4.79 \% Average Pass Band Edge
22
Sgﬁ_zl(l)n 11 | 7386.00 44.56 74.00 -29.44 \% Peak Pass Harmonic
Sporton International Inc. (ShenZhen) Page Number : C20of C30

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BEPUFMP202




SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR4N2203C

Mode Band Edge
2400-2483.5_802.11b_CHO1_2412MHz
ANT
Pol. Horizontal Fundamental
. Lol i) Date: 2026-03-25 L i) Date: 2026-03-25
1225 1225
1080 1080 i
615 815
PEAK_74
100 [l
s ! s
Peak ok , U T LSy e
30 30
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 2389.43 50.92 74.00 -23.08 48.92 3078 5.6 4.4 21 MPEM 1 241,00 100,57 -=---v ==--- 9.5 .78 538 MM 81 BN
. Lol i) Date: 2026-03-25 L i) Date: 2026-03-25
1225 1225
1080 1080 1
615 815
100 100
AVG_54
525 525
Avg ! j
i el 30
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 2389.55 41.42 54.00 -12.58 39.42 3078 5.6 424 281 38 AVERAGE 1 1200 98.95 -----v -=--- 9.93 10.78 538 3404 281 38 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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swamonias. FCC RF TEST REPORT

Report No. : FR4N2203C
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT
Pol. Vertical Fundamental
. Lol i) Date: 2026-03-25 L i) Date: 2026-03-25
1225 1225
1080 1080 !
615 815
PEAK_74
100 [l
525 1 525
Peak A Wb Al o Lo b T
30 30 !
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WedWnds B B dh B B o dg Wodndie B B0 dh B B o by
1 2388.91 48.10 74.00 -25.90 46.10 30.78 5.6 4.4 10 S PEM 1 2412.00 102,07 ------ -=---- 100.05 3078 5.8 4.4 10 IS PEM
. Lol i) Date: 2026-03-25 L i) Date: 2026-03-25
1225 1225
1080 1080 1
615 815
100 100
AVG_54
525 525
Avg 1
30 30
M
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B A8 o deg
1 2389.04 40.01 54.00 -13.99 38.01 30.78 5.6 34.14 100 35 AVERAGE

Wiz dBuV/m dBuv/m B oBV dB/m B B o deg
1 200 99.37 --veev oomeee 97.35 .78 5.38 3414 100 35 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2BEPUFMP202
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waranas. FCC RF TEST REPORT Report No. : FR4N2203C

Pol. Horizontal Vertical
. Lo dli) Date: 20250316 Lot} Date: 2025-03-16
1225 1225
875 875
PEAK T4 PEAK 74
g g
Peak s AVG 54 AVG_54
eal
- 1memwmwwm~wwm Pt s L i 1 YL
Avg 30 30
115 .
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 1 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Bn B B B B B o dg MeddnBn B BN B B B o dg
1 4200 4.05 74.00 -9.75 63.79 36.42 B.88 64.B4 --- - Peak 1 482400 42.82 74.00 -31.18 62.% 36.42 B.88 64.B4 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C50f C30
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waranas. FCC RF TEST REPORT Report No. : FR4N2203C

Pol. Horizontal Vertical
.. Lol Vi) Date: 20250316 . Lol (BaVi) Date: 20250316
1225 1225
1050 105,
15 LIt
PEAK 74 PEAK 74
100 100
. G 54 G 54
Peak 1 vy g it AT b oS e 1 L s ettt
Y %0
Avg
115 1.
3000 6000, 000, 12000, 15000, 18000 3000 000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi dfn B 0B G B B B deg Mo dfn B/ 0B W B B @B m deg
1 487400 4191 74.00 -32.09 6152 36.50 B.72 B4.B3 - - Pesk 1 487400 4211 74.00 -31.89 6L 36.50 B.72 BA.B3 - - Pedk
1 THLO G503 7A.00 -28.87 63.07 36.89 1018 65.8L - - Pesk 1 THLOD 495 74.00 -30.05 6LBY 36.89 1018 £5.80 - - Pedk
Sporton International Inc. (ShenzZhen) Page Number : C6 of C30

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BEPUFMP202



SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR4N2203C

11
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT 2
Pol. Horizontal Fundamental
. Lol i) Date: 2026-03-25 L i) Date: 2026-03-25
1225 1225
1080 1080 1
615 815
PEAK BE 74 PEAK_74
100 [l
525 1 525 __J
Peak T etk i . . y It " "
30 30
115 115
22 I un2 24348 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 28681 46.96 74.00 -27.04 44.81 30.80 5.46 4.1 1 RPEM 1 26200 99.32 ----sv --eee 9.1 0.7 L4 M2 18 RMK
. Lol i) Date: 2026-03-25 L i) Date: 2026-03-25
1225 1225
1080 1080 1
615 815
100 100
AVG_BE_54 AVG_54
525 525
Avg 1
30 30
M
115 115
22 I un2 24348 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 2487.00 36.46 54.00 -17.54 3431 30.80 5.46 3411 182 32 AVERAGE 1 26200 96.57 ------ -=--- 9446 10.79 544 3412 182 32 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C7 of C30
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FCC RF TEST REPORT

sPoRTON LAS. Report No. : FR4N2203C
11
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT 2
Pol. Vertical Fundamental
. Lol i) Date: 2026-03-25 L i) Date: 2026-03-25
1225 1225
1080 1080 1
615 815
PEAK BE 74 PEAK_74
100 [l
L : 5 WJ
Peak ‘ I ittty
30 30
115 115
22 I un2 348 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 248631 46.12 74.00 -27.78 44.07 30.80 5.46 4.1 100 4 PEM 1 2462.00 100,41 ------ -=---- 9%.30 .79 544 412 10 34 PENK
. Lol i) Date: 2026-03-25 L i) Date: 2026-03-25
1225 1225
1080 1080 i
615 815
100 100
AVG_BE_54 AVG_54
525 525
Avg 1
30 30
s gt AT
115 115
22 I un2 348 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 2486.66 36.24 54.00 -17.76 34.09 30.80 5.46 3411 100 34 AVERAGE 1 26200 97.81 ------ ----- 95.70 10.79 5.44 3412 100 34 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C80of C30
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waranas. FCC RF TEST REPORT Report No. : FR4N2203C

Pol. Horizontal Vertical
.. Lol Vi) Date: 20250316 . Lol (BaVi) Date: 20250316
1225 1225
1050 105,
15 LIt
PEAK 74 PEAK 74
100 100
G 54 VG 54
Peak w 7 oo B st i
,WJM%MW e u * WMWWQWWMW 4 b gt
3500 30
Avg
115 1.
3000 6000, 000, 12000, 15000, 18000 3000 000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi e &8 BN Bm B B o g Wi e B BN Bm B B @ e
1 492400 42.7) 74.00 3178 6189 3658 B.57 G4.B2 - - Pesk 1 492400 4230 74.00 3168 6199 3658 B.57 G482 - - Pedk
1 TI6.00 8.8 74.00 -30.82 6L17 3681 10.18 6498 - - Pesk 1 73600 AL17 74.00 3183 60.16 36.81 10.18 6498 - - Pesk
Sporton International Inc. (ShenzZhen) Page Number : C9 of C30
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SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR4N2203C

12
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT 2
Pol. Horizontal Fundamental
. Lol i) Date: 2026-03-2 L i) Date: 2025-03-1
1225 1225
1080 1080 1
615 815
PEAK_74
100 [l
1
525 525
Peak ettt it At . Loy ool ot ¥ bndes
30 30 b
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 2389.56 60.73 74.00 -13.27 8.73 078 5.36 M4 M QPEM 1 1200 98.59 -----v -=-e- 9%.58 .78 537 MM M MK
. Lol i) Date: 2026-03-2 L i) Date: 2025-03-1
1225 1225
1080 1080
1
615 815
100 100
AVG_54
525 1 525
30 30
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 2389.80 46.03 54.00 -7.97 44.03 3078 5.36 4.4 M 0 AVERAGE 1 M10.00 9218 ----v -oeeee %.13 .78 537 M4 3 O AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C10 of C30
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swamonias. FCC RF TEST REPORT

Report No. : FR4N2203C

Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT
Pol. Vertical Fundamental
. Lol i) Date: 2026-03-2 L i) Date: 2025-03-1
1225 1225
1080 1080 i
615 815
PEAK_74
100 1 [l
525 525
Peak NI ' pa—" ‘ i
30 30 T
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WedWnds B B dh B B o dg Wodndie B B0 dh B B o by
1 2389.%5 65.18 74.00 -8.72 63.28 3078 5.36 4.4 160 281 PEAK 1 2412.00 100.89 ------ ------ 9.8 0.78 538 M.03 160 281 PENK
. Lol i) Date: 2026-03-25 L i) Date: 2025-03-1
1225 1225
1080 1080
1
615 815
100 100
AVG_54
525 525
30 A 30
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B A8 o deg
1 1389.95 50.22 54.00 -3.78 48.22 30.78 5.6 34.14 160 281 AVERAGE

Wiz dBuV/m dBuv/m B oBV dB/m B B o deg
1 200 93.51 --eev oomeee 9147 3078 5.39 3413 160 281 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2BEPUFMP202
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waranas. FCC RF TEST REPORT Report No. : FR4N2203C

Pol. Horizontal Vertical
. el Date: 202540318 . el Date: 202540318
1225 1225
18] 075
PEAK T4 PEAK 74
100 100,
VG 54 AVG_54)
Peak 525 o]
- L o L ey — (P S
Avg 30 30
175 fl
3000 6000. 9000, 12000, 15000, 18000 3000 6000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bm & B o g Wedndin @B BN Bn & B @ g
1 48200 4179 7400 -32.21 61.33 36.42 B.88 64.B4 --- - Peak 1 48400 4159 74.00 -32.41 61.13 36.42 B.88 64.84 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C12 of C30
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waranas. FCC RF TEST REPORT Report No. : FR4N2203C

Pol. Horizontal Vertical
- Lol @Bl Date: 2025.03-18 . Lot Date: 202503-18
1225 1225
1050 105,
15 LIt
PEAK 74 PEAK 74
100 100
G 54 G 54
k 515 . 1
Peal - 1»«-"“*”"" 2« WWWWWW 1 2 T I
30 mww v
Avg
115 1.
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi dfn B 0B G B B B deg Mo dfn B/ 0B W B B @B m deg
1 4870.00 42.57 74.00 -31.43 62.18 36.50 B.72 64.83 --- - Peak 1 4878.00 41.12 74.00 -32.88 60.73 36.50 B.72 64.83 --- - Peak
1 7100 $.46 74.00 -30.54 61.40 36.89 10.18 65.81 --- - Peak 1 73100 44,02 74.00 -29.98 61.% 36.89 10.18 65.81 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C13 of C30

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BEPUFMP202



SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR4N2203C

14
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT 2
Pol. Horizontal Fundamental
. Lol i) Date: 2026-03-2 L i) Date: 2025-03-1
1225 1225
1080 1080 i
615 815
PEAK BE 74 PEAK_74
100 ! [l
525 525
Peak UM IR L R bl
30 30
115 115
22 I un2 4348 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 28358 67.06 74.00 -6.94 64.91 30.80 5.46 4.1 372 360 PEMK 1 26200 97.58 ----v --eee 95.44 0.9 5.4 M2 I 360 PEMK
. Lol i) Date: 2026-03-2 L i) Date: 2025-03-1
1225 1225
1080 1080
1
615 815
100 100
AVG_BE_54 AVG_54
525 525
30 30
ANt
115 115
22 I un2 4348 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 28351 49.64 54.00 -4.36 47.49 30.80 5.46 3411 372 360 AVERAGE 1 246200 89.76 ------ ----- B7.64 30.79 5.4 3411 372 360 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C14 of C30

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BEPUFMP202




FCC RF TEST REPORT

sPoRTON LAS. Report No. : FR4N2203C
14
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT
Pol. Vertical Fundamental
. Lol i) Date: 2026-03-2 L i) Date: 2025-03-1
1225 1225
1080 1080 1
615 815
PEAK BE 74 PEAK_74
100 ity [l
525 525
Peak ) . iy o ittt
30 30
115 115
22 I un2 348 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 48358 67.19 74.00 -6.71 65.14 30.80 5.46 3411 144 298 PEMK 1 2462.00 100.07 ------ -=---- 97.97 0.9 5.4 M2 1M 9B PENK
. Lol i) Date: 2026-03-2 L i) Date: 2025-03-1
1225 1225
1080 1080
1
615 815
100 100
AVG_BE_54 AVG_54
525 525
30 30
115 115
22 I un2 4348 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 8355 49.71 54.00 -4.09 47.5 30.80 5.46 3411 144 298 AVERAGE 1 6200 92.77 -----v -=--- 9.67 .79 5.43 3412 144 798 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C15 of C30

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BEPUFMP202




waranas. FCC RF TEST REPORT Report No. : FR4N2203C

Pol. Horizontal Vertical
- Lol @Bl Date: 2025.03-18 . Lot Date: 202503-18
1225 1225
1050 105,
15 LIt
PEAK 74 PEAK 74
100 100
G 54 VG 54
Kk 25
Peal 1WM ,\ WWWWWW 1.me ! T I
MM mww v
Avg
115 1.
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi dfn B 0B G B B B deg Mo dfn B/ 0B W B B @B m deg
1 4924.00 42.40 74.00 -31.60 62.07 36.58 B.57 64.82 --- - Peak 1 4924.00 41.22 74.00 -32.78 60.89 36.58 B.57 64.82 --- - Peak
1 7386.00 $3.51 74.00 -30.49 61.50 36.81 10.18 64.98 --- - Peak 1 7386.00 4236 74.00 -31.64 60.35 36.81 10.18 64.98 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C16 of C30

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BEPUFMP202



SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR4N2203C

Mode Band Edge
2400-2483.5_802.11n HT20_CHO1_2412MHz
ANT
Pol. Horizontal Fundamental
. Lol i) Date: 2026-03-2 L i) Date: 2025-03-1
1225 1225
1080 1080 "
615 815
PEAK_74
100 [l
£5 M,..»'M £5
Peak N W P N o . —
30 BT
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 2389.%5 5.2 74.00 -15.78 56.22 .78 5.36 4.4 35 QPEM 1 1000 9.16 ------ -=---- 9.15 0.8 537 MM MK
. Lol i) Date: 2026-03-2 L i) Date: 2025-03-1
1225 1225
1080 1080
1
615 815
100 100
AVG_54
525 1 525
30 30
e i R
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 2389.80 45.63 54.00 -8.37 43.63 3078 5.36 4.4 35 0 AVERAGE 1 241200 86.98 ------ ------ BLOT 378 5.7 M4 35 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C17 of C30

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BEPUFMP202




SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR4N2203C

Mode Band Edge
2400-2483.5_802.11n HT20_CHO1_2412MHz
ANT
Pol. Vertical Fundamental
. Lol i) Date: 2026-03-2 L i) Date: 2025-03-1
1225 1225
1080 1080 1
615 815
PEAK_74
100 [l
525 / 525
Peak ke T—— b evutorh I —— : caret
30 30 '
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WedWnds B B dh B B o dg Wodndie B B0 dh B B o by
1 2389.80 64.45 74.00 -9.55 62.45 3078 5.6 M. 177 IM9PEM 1 1200 99.65 -----v -=--- 97.64 .78 537 MM 17T M9 REK
. Lol i) Date: 2026-03-2 L i) Date: 2025-03-1
1225 1225
1080 1080
1
615 815
100 100
AVG_54
525 525
o /| o]
30 30
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WedWnds B B dh B B o dg Wodndie B B0 dh B B o by
1 2389.80 49.80 54.00 -4.20 47.80 3078 5.36 4.4 177 279 AVERAGE 1 M1.00 93.05 -----v ----- 9.04 10.78 537 MM 177 279 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2BEPUFMP202

Page Number

: C18 of C30




FCC RF TEST REPORT

SPORTON LAB.

Report No. : FR4N2203C

Pol. Horizontal Vertical
. el Date: 202540318 . el Date: 202540318
1225 1225
18] 075
PEAK T4 PEAK 74
100 100,
VG 54 AVG_54)
Peak 525 1 "
Y TRYReR) 'M. b ! 1 WW - . A Uity
ety et L
o™
Avg s 30
175 fl
3000 6000. 9000, 1 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bm & B o g Wedndin @B BN Bn & B @ g
1 482000 42.32 74.00 -31.68 61.86 36.42 B.88 64.84 - Peak 1 482400 40.55 74.00 -33.45 60.09 36.42 B.88 64.B4 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C19 of C30

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BEPUFMP202




waranas. FCC RF TEST REPORT Report No. : FR4N2203C

Pol. Horizontal Vertical
.. Lol Vi) Date: 20250348 . Lol (BaVi) Date: 20250318
1225 1225
1050 105,
15 LIt
PEAK 74 PEAK 74
100 100
G 54 VG 54
Peak w 2 ?
MWW. " T u ! WWWWWMW y nw““"“"'”wl it
30 30
Avg
115 1.
3000 6000, 000, 12000, 15000, 18000 3000 000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi e &8 BN Bm B B o g Wi e B BN Bm B B @ e
1 487400 42.04 70.00 3195 6165 3650 B.72 BA.B3 - - Pesk 1 487400 4160 74.00 -32.20 6L41 3650 B.72 BAB3 - - Pedk
1 THLOD MR 7A.00 9.8 6212 36.89 1018 65.8L - - Pesk 1 THLOD 440 7A.00 -30.58 6L3G 36.89 1018 £5.80 - - Pedk
Sporton International Inc. (ShenzZhen) Page Number : C20 of C30

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BEPUFMP202



SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR4N2203C

17
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT 2
Pol. Horizontal Fundamental
. Lol i) Date: 2026-03-2 L i) Date: 2025-03-1
1225 1225
1080 1080 1
615 815
PEAK BE 74 PEAK_74
100 1 [l
525 525
Peak ) "
30 30 1
115 115
22 I un2 348 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 24pd.04 66.24 74.00 -7.76 64.09 30.80 5.46 4.1 300 17 PEM 1 246200 98.62 ------ ------ 9%.50 .79 544 M1 0 17 PREK
. Lol i) Date: 2026-03-2 L i) Date: 2025-03-1
1225 1225
1080 1080
1
615 815
100 100
AVG_BE_54 AVG_54
525 525
Avg k L_w-—‘
30 30
e S
115 115
22 I un2 348 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 248355 49.54 54.00 -4.46 47.39 30.80 5.46 3411 300 17 AVERAGE 1 246200 90.46 ------ ------ 88.34 3079 5.44 11 300 17 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C21 of C30

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BEPUFMP202




SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR4N2203C

17
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT 2
Pol. Vertical Fundamental
. Lol i) Date: 2026-03-2 L i) Date: 2025-03-1
1225 1225
1080 100 1
615 815
PEAK BE 74 PEAK_74
100 [l
525 525
Peak ] ‘ . R
30 30 -
115 115
22 I un2 348 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 248355 68.34 74.00 -5.66 66.19 30.80 5.46 3411 177 283 PEMK 1 2462.00 100.43 ------ -=---- 9%.33 0.9 L4 M2 1T MWIREK
. Lol i) Date: 2026-03-2 L i) Date: 2025-03-1
1225 1225
1080 1080
1
615 815
100 100
AVG_BE_54 AVG_54
525 525
Avg \¥— [N_—w‘
30 30
115 115
22 I un2 348 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 28351 50.36 54.00 -3.64 48.21 30.80 5.46 3411 177 283 AVERAGE 1 26200 92.79 ------ -=--- 9.69 0.79 5.43 3412 177 83 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C22 of C30

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BEPUFMP202




waranas. FCC RF TEST REPORT Report No. : FR4N2203C

Pol. Horizontal Vertical
. Lo i) Date: 2025.03.25 Lo 6B Date: 2025.03.25
1225 1225
100 105,
875 875
PEAK T4 PEAK 74
104 g
AVG 54 AVG 54
525
Peak 7 ethogte s o o b o 1 Mw ey Ny
35 34
Avg
175 .
3000 7600, 12200, 16800, 21400, 26000 3000 7800, 12200, 16800, 21400, 26000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi dfn B 0B G B B B deg Mo dfn B/ 0B W B B @B m deg
1 4924.00 42.09 74.00 -31.91 61.76 36.58 B.57 64.82 --- - Peak 1 4924.00 40.69 74.00 -33.31 60.36 36.58 B.57 64.82 --- - Peak
1 T386.00 8.17 74.00 -30.83 61.16 36.81 10.18 64.98 --- - Peak 1 7386.00 42.44 74.00 -31.56 60.43 36.81 10.18 64.98 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C23 of C30

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BEPUFMP202



SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR4N2203C

Pol. Horizontal Vertical
ERT Date: 20250348 e Date: 20250348
700 700
500 500
FCCCLASSE FCCCLASS A
0 @ 0 @
I I
Y | T |
L ; PR ;
Rl 3 5 pw 304 2 3 3 5 “'
b 4 e
il TR b
QP/ an— My an N
100 " 100)
Peak
3 . 18, 2. o, 100 0 . i, 2. 1, 100
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Miz dBuV/m dBuV/m  dB BV dB/m B B m deg Miz dBuv/m dBuV/m  dB dBY dB/m B B m deg
1 30.60 2081 80.00 -18.19 27.49 5.9 0.5 LS --- - Pesk 1 9.40 3169 40.00 -8.31 47.89 1481 0.78 LML - -— Pesk
1 9@ 1625 4350 2025 3L65 15.33 0.97 LM - - Peak 1 1929 26.80 43.50 -16.70 4281 14.89 1.81 3L51 - -- Pesk
319296 2818 £3.50 1532 0339 14.89 L.41 ST - - Pesk 3 38465 28.59 46.00 -17.41 3650 2139 2.06 3136 - -— Pesk
4 338.46 26.88 46.00 -19.12 36.13 20.33 1.94 3152 ---  --- Peak 4 5179 26.50 46.00 -19.50 31.06 24.35 2.39 3130 ---  --- ek
5 38405 26.95 06.00 -19.05 .86 2139 2.06 3136 ---  --- Pesk 5 696.39 27.78 46.00 -18.22 29.26 26.88 275 3LAL  --- - Pesk
6 OB 3030 S4.00 -39 26.07 354 3.7 MTB - - Pesk 6 95247 3100 46.00 -15.00 27.07 3154 3.3 M8 - - Pesk
Sporton International Inc. (ShenzZhen) Page Number 1 C24 of C30

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BEPUFMP202



FCC RF TEST REPORT

sPoRTON LAS. Report No. : FR4N2203C
21
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT 2
Pol. Horizontal Fundamental
. Lol i) Date: 2026-03-25 L i) Date: 2026-03-25
1225 1225
1080 1080 1
615 815
PEAK BE 74 PEAK_74
100 1 [l
52'5 %‘,‘ B
Peak _ el Y
30 B0~
115 115
22 I un2 348 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 28351 64.05 74.00 -9.95 61.99 30.80 5.46 3411 400 3 PEMK 1 246200 9%.81 ------ ------ 94.69 10.79 544 401 4G 34 PENK
. Lol i) Date: 2026-03-25 L i) Date: 2026-03-25
1225 1225
1080 1080
1
615 815
100 100
AVG_BE_54 AVG_54
525 1 525
30 30
prap -t
115 115
22 I un2 348 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 248385 45.66 54.00 -8.34 43.51 30.80 5.46 3411 400 324 AVERAGE 1 246200 89.30 ------ ------ B7.18 30.79 5.4 3411 400 324 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C25 of C30

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BEPUFMP202




FCC RF TEST REPORT

sPoRTON LAS. Report No. : FR4N2203C
21
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT 2
Pol. Vertical Fundamental
. Lol i) Date: 2026-03-25 L i) Date: 2026-03-25
1225 1225
1080 1080 1
615 815
PEAK BE 74 PEAK_74
100 [l
525 1 525
Peak il sttt by e Hpbnaieh
30 30
115 115
22 I un2 348 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 248355 47.00 74.00 -27.00 44.85 30.80 5.46 3411 100 278 PEMK 1 246200 98.18 ------ ----- 9%.08 0.79 543 M2 160 7B PENK
. Lol i) Date: 2026-03-25 L i) Date: 2026-03-25
1225 1225
1080 1080
1
615 815
100 100
AVG_BE_54 AVG_54
525 : 525
Avg \\x— \W
30 30
115 115
22 I un2 348 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dy Mo BB BN B B B @ dy
1 M358 49.72 54.00 428 47.57 30.80 5.46 3411 100 278 AVERAGE 1 26200 90.45 ------ ----- 8.3 3079 5.43 412 100 278 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C26 of C30

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BEPUFMP202




waranas. FCC RF TEST REPORT Report No. : FR4N2203C

Pol. Horizontal Vertical
.. Lol Vi) Date: 20250325 . Lol (BaVi) Date: 202503-25
1225 1225
1050 105,
15 LIt
PEAK 74 PEAK 74
100 100
G 54 VG 54
25
Peak — MWwWWWMW o 1!"*"\#’”‘ 7 . i g ittt
%) BT el
Avg
115 1.
3000 6000, 000, 12000, 15000, 18000 3000 000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi e &8 BN Bm B B o g Wi e B BN Bm B B @ e
1 492400 4194 74.00 -32.06 6161 3658 B.57 6482 - - Pesk 1 492400 42.49 74.00 3151 6216 36.58 B.57 G4.B2 - - Pedk
1 TG00 M.44 700 -9.56 6243 3681 10.18 G498 - - Pesk 173600 4194 74.00 3106 60.93 36.81 10.18 G498 - - Pesk
Sporton International Inc. (ShenzZhen) Page Number 1 C27 of C30

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BEPUFMP202



sawronis. FCC RF TEST REPORT Report No. : FR4N2203C

For Co-location mode:

22

Mode Band Edge

2400-2483.5_802.11n HT20_CH11_2462MHz+ WCDMA B5 Link CO_TX

ANT 2
Pol. Horizontal Fundamental
. Lol i) Date: 2025-03-25 L i) Date: 2025-03-25
1225 1225
1050 1040 1
i15 i15
PEAK_BE 74 PEAK 74
104 § 14
525 525
Peak Lo, i byttt
10 30
115 115
20 88, u. 84, 0. 200 100 1400. 1800. 20, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WodndWn B B i 0 B o deg Wodindin B BN B 0 B o deg
1 248468 64.62 74.00 -9.38 6247 30.80 5.46 .11 369 151 Peak 1 62,00 9657 ----vv -onoe- 946 0.79 5.4 W12 369 151 Peak
. Lo i) Date: 2025-03-25 - Lol B} Date: 2025-03-25
1225 1225
1050 1050
1
i i1
104 104
AVG_BE 54 VG 54
525 \ 525
Avg
10 30
115 115
240 2488, U, 2484, 9. 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
WodiindWin B B dn 0 B o deg Wodindin B BN B & B o deg
1 2483.5 48.51 54.00 -5.49 46.36 30.80 5.46 34.11 369 151 Average 1 2462.00 89.78 ------ - B7.67 30.79 5.44 3412 369 151 Average
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22
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz+ WCDMA B5 Link CO_TX
ANT 2
Pol. Vertical Fundamental
. Lol i) Date: 2025-03-25 L i) Date: 2025-03-25
1225 1225
1050 1040
1
i15 i15
PEAK_BE 74 PEAK 74
104 1 14
525 525
Peak . \ et N
10 el e
115 115
20 88, u. 84, 9. 200 100 1400. 1800. 20, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WodndWn B B i 0 B o deg Wodindin B BN B 0 B o deg
1 483.5 6479 74.00 -9.21 62.64 30.80 5.46 3.1 131 110 Peak 1 62,00 94,82 ---nev -emeee 9271 079 5.4 W12 131 110 Peak
. Lo i) Date: 2025-03-25 - Lol B} Date: 2025-03-25
1225 1225
1050 1050
1
i1 i1
104 104
AVG_BE 54 VG 54
525 525
Avg L
10 30
115 115
240 2488, U, 244, 9. 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
WodiindWin B B dn 0 B o deg Wodindin B BN B & B o deg
1 2483.52 49.21 54.00 -4.79 47.06 30.80 5.46 3411 13 110 Average 1 2462.00 88.21 ------ - 86,10 30.79 5.4 3412 131 110 Average
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Pol. Horizontal Vertical
- Lol @Bl Date: 2025.03-25 . Lot Date: 2025-03-25
1225 1225
1050 105,
15 LIt
PEAK 74 PEAK 74
100 100
G 54 VG 54
25
Peak L‘ML Y PR PR i WMWZ PR R
Lottt Fa——_ M
30 30
Avg
115 1.
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi dfn B 0B G B B B deg Mo dfn B/ 0B W B B @B m deg
1 4924.00 42.41 74.00 -31.59 62.08 36.58 B.57 64.82 --- - Peak 1 4924.00 42.34 74.00 -31.66 62.01 36.58 B.57 64.82 --- - Peak
2 T386.00 M4.46 74.00 -29.50 62.45 36.81 10.18 64.98 --- - Peak 1 7386.00 445 74.00 -29.44 62.55 36.81 10.18 64.98 --- - Peak
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SPORTON LAB.

Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz)

VBW Setting

802.11b 97.63 8.25 0.121

300Hz

802.11g 87.18 1.36 0.735

1KHz

2.4GHz 802.11n HT20 86.49 1.28 0.781

1KHz

802.11b

Spectrum n\_’:\;

Ref Level 31.30 dBm Offset 11.20 dB & RBW 10 MHz
| Att 30 dB & SWT 20 ms & VBW 10 MHz
SGL

@ 1Pk Max

M1[1] 17.66 dBm
1 2.0400 ms
20 dBm: s £ n2[1] -0.19 dn,

8.2500 ms

10 dém

0 dem

-10 dBm:

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.412 GHz 1001 pts
Marker

Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 2.04 ms 17.66 dBm
D2 M1 1 8.25 ms -0.19 dB
D3 M1 1 8.45 ms -0.02 dB

]" [ Ready CEECEEEEN ] y
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Report No

.+ FR4N2203C

802.11g

Spectrum

(=)

Ref Level 31,30 dBm Offset 11.30 dB @ RBW 10 MHz

[ Att 30 de & SWT 10 ms & VBW 10 MHz
SGL

@ 1Pk Max

M1[1]

.
20, dem -

EPTTRTE ‘WW-TWWMM] Ut oyt . 9

15.11 dBm
3.34000 ms

1.36000 ms

-40 dBm

-50 dBm

-60 dBm

CF 2.412 GHz 1001 pts

1.0 ms/

Marker
Type | Ref | Tre | X-value | Y-value | Function

Function Result |

M1 1 3.34 ms 15,11 dem
pz2 M1 1 136 ms 3.99 dB
D3 M1 1 1,56 ms 0.03 dB

r | Ready

802.11n HT20

Spectrum

Ref Level 31.30 dBm offset 11.30 dB @ RBW 10 MHz

| Att 30 dB & SWT 10 ms & YBW 10 MHz
SGL

@ 1Pk Max

Mi[1]

0 dem-

10 dém

15.20 dBm
4.32000 ms

1.28000 ms

0 dBm

-10 dém

-20 dBm

-30 dBm

-40 dem

-50 dBm

-60 dBm

CF 2.412 GHz 1001 pts

1.0 ms/

Marker
Type | Ref | Trc | X-value | ¥-value | Function |

Function Result |

M1 1 4.32 ms 15.20 dBm
D2 M1 1 128 ms 2.42 dB
D3 M1 1 1.48 ms -0.00 dB

]‘r | Ready
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